Home Xli pinspotter section Xl pinspotter section 8270 pinspotter section 8230 pinspotter section Motors section Gearboxes section Ball returns section Bumpers section
 Part number: Pit Support Brackets
Pit Support Brackets Description:

Pit support brackets and associated parts.
NOTE: This site is no longer updated with new information.


Components
070 001 450 070 001 450 Pit Support Bracket, Ball Door Side
070 001 451 070 001 451 Bracket, Pit Support
809 865 205BG 809 865 205BG Hex Head Cap Screw, 3/8-16 x 1-1/4", Bag of 10
070 006 639 070 006 639 C-Washer
839 665 002BG 839 665 002BG Nut, Flex Lock, 3/8-16, Bag of 10
809 865 165BG 809 865 165BG Hex Head Cap Screw, 3/8-16, Bag of 10
948 767 132BG 948 767 132BG Washer, SAE, Flat, Bag of 10
000 022 878 000 022 878 Angle Weldment
809 857 125BG 809 857 125BG Hex Head Cap Screw, 5/16-18 x 3/4", Bag of 10
844 057 002BG 844 057 002BG Nut, Stover Lock, 5/16-18, Bag of 10
Top | Back | Home